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QRG - Gentamicin infusion prescribing

No. Action

Responsibility

1. From the Request / Care Plans tab in PowerChart click on +Add and type in
“Gentamicin” to find the Gentamicin Infusion Care Plan

Search:  gentamicin| G AdvancedOptions w Type: {5 Inpatie
| (5% Gentamicin Infusion Care Plan

Doctor / NMP

2.
Done
Click on the Powerplan and select to open the plan

Doctor / NMP

3. The plan is splitinto three sections
e Once daily dosing

e Multiple daily dosing

e Endocarditis

Navigate to the relevant section and click the Gentamicin order in it, e.g. once daily
dosing

Once daily dosing schedule
@ Serum gentamicin levels must be regularly monitored. Levels should be taken 1 hour before the next dose, but can be taken up to 6 hours before,
v @ Gentamicin in Sodium Chloride 0.9% Infusion - ROUTE: intraVENQUS - infusion - every TWENTY FOUR hours - START: T,
Gentamicin levels should be taken 1 hour before the next dose, but can be

Doctor / NMP

4, Laboratory requests can be actioned from this plan as well. Select the appropriate
order and complete the required fields.

| B [F Gentamicin level, blood
Il @ Urea and electrolytes, blood

Doctor / NMP

4 Medications
& 5 D €3 Gentamicin for infusion Order 05/Jan/2018 16:00 - ROUTE: intraVENOUS - infusion - every TWENTY |
+ Sodium Chleride 0., GMT Gentamnicin levels should be taken 1 hour before th

w* Details for Gentamicin for infusion + Sodium Chloride 0.9% IV set 50 mL

Detail5< E:m Ingredient Details]@ Offset Details ] LIEI Diagnoses]

Ingredients B Rate Infuze Ower Frequel Diuration
gﬁentamicin far infusion 50 mL/hour B0 minute & every TWENTY FOUR hours D

% | Sodiurn Chloride 0.9% 1V set | 50 m

Total Yolume
B0 mL

Order comments

Gentamicin levels should be taken 1 hour before the next dose, but can be taken up to 6 hours before,
Patients aged <75 with normal renal function - give the next dose without waiting for levels. The results should be checked and
Patients aged =75 or in renal impairment - monitor levels daily and do not give the next dose until a level is known.

5. - Doctor / NMP
Click [ Orders Far Signature ]

6. The selected order(s) will display in the Requests / Care plans tab. Doctor / NMP
To review the order and complete required fields click on the order to expand the
details
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The only information missing from this order is the dose to be administered.
Please refer tothe dose calculator on the intranet for this.

https://intranet.mkuh.nhs.uk/gentamicin-quidelines-a-calculator

Note that the once daily order defaults to a frequency of every 24 hours. If only
a single dose of Gentamicinis to be administered, please amend the frequency

to “once ONLY”.

¥ Details for Gentamicin for infusion 120 mg + Sodium Chloride 0.9% IV set 50

Details :=[33 Ingredient DEtailS]E:E) Offset Details ] Diagnoses]
Ingredients Doz Rate Infuze Ower Frequency Diuration
2| Gentarnicin for infugion 120 mg 50 mL/hour B0 minute once DMLY LI
#|Sodium Chloride 0.9% 1V set |50 mL
Total Vaolume
50 mL

Order comments

Gentamicin levels should be taken 1 hour before the next dose, but can be taken up to & hours before,
Patients aged <75 with normal renal function - give the next dose without waiting for levels. The results should be checked anc
Patients aged =75 or in renal impairment - moniter levels daily and do not give the next dose until a level is known,

Doctor / NMP

Doctor / NMP

Click
Doctor / NMP
'O Full screen ¥ 0 minutes ago
Reconciliation Status
0 Meds History ﬁ Admission ﬂ Discharge
Click refresh

MKUH_Gentamicin_QRG

V0.2 19/01/2018



https://intranet.mkuh.nhs.uk/gentamicin-guidelines-a-calculator

NHS|

Milton Keynes
University Hospital

MHS Foundation Trust

10.

To refer back to the plan and which elements had been ordered from it, navigate to

the requests / care plan tab into the Plans > Medical section.

Orders ‘ Document in Plan |

L} a 4 Addto Phase~ dComments Start: 05/Jan/2018 15:22 G

View T——?
i T
Orders for Signature ®| ‘ ¥ ‘ | Component ]
L Plans Gentamicin Infusion Care Plan (Initiated)
D tisentin Plan Last upda(ec.i on: 05/Jan/2018 15:22 GMT  by: Test, ClinPrac01
: 4 Medications
& Medical = Once daily dosing schedule
Gentamicin Infusion Care Plan (Initiated Serum gentamicin levels must be reqularly monitored. Lev
arfarin rapy Care nitiat M - n for infusion + Sod Chloride 0.9%Vset O
(+)Warfarin Therapy Care Plan (Completed)
+/Suggested Plans (1) Endocarditis
- Orders @ Monitoring:
[”Non Categorised Take first pre (immediately before) and post (1 hour after
[ Diet dose
=T Further levels should be taken after doses change or if re
| |Patient Care 4 .
= ) Required levels are:
£ Continuous Pre: <2mg/L Post:5 - 10mg/L
i Medications 1

To view the whole plan, including all information and orders which hadn’t been

selected, click on the light-bulb at the top of the plan

This can be useful when referring back to monitoring requirements and interpretation

of lewels.

Gentamicin Infusion Care Plan (Initiated) 05/Jan/2018 15:22 GMT
Last updated on: 05/Jan/2018 15:22 GMT _by: Test, ClinPrac01
4 Patient Care
% To treat severs infection in adults in line with antimicrobial guidelines.
Use the once daily dosing schedule unless ane of the following eriteria applies:
1) Creatinine Clearance (<10mL/min)
2) Hypersensitivity to aminoglycosides
3) Ascites
4) Myasthenia Gravis - Gentamicin MUST NOT be given
5) Infective Endocarditis
6) Major Burn (>20% of body surface area)
7) Pregnancy (See guidance on obstetrics and gynaecology guideline)
licy "Empirical Adul d

N d fine"
P P
Use calculated CrCl to assess renal function, not eGFR.

4 Megications
B Once daily dose can be caclulated using the Gentamicin calculator on the intranet
Once daily dosing schedule
<% Serum gentamicin levels must be reqularly monitored. Levels should be taken 1 hour before the next dose, but can be taken up to 6 hours before.
B 3 [A Gentamicin forinfusion + Sedium Chloride 09% IV set Ordered DOSE:120 mg - ROUTE: intraVENQUS - infusion - once ONLY - START: 05/Jan/18 15:22:00 GMT - STOP: 05/Jan/18
50 mL Gentamicin levels should be taken 1 hour before the next dose, but can be taken up to 6 hours before. Patients ac
r B [ Gentamicin level, blood
(& Urea and electrolytes, blood

<img/L Satisfactory Continue

12mg/L Caution Give the next dose 36 hours after the previous dose

Do not give a futther dose. Discuss with microbiology/pharmacy or

>2mg/l High Risk consider altemative agent

78 Ramal fuinction mict ha charber ot laact thres fimar  wesk far matisnte with nermal "

Doctor / NMP

11.

Navigate to drug chart to ensure that all medication orders display correctly.

Doctor / NMP
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